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SABIC® SPVC 675

SUSPENSION POLYVINYL CHLORIDE

DESCRIPTION
SABIC® PVC 675 Is a free flowing vinyl chloride homopolymer resin having medium molecular weight. It is manufactured by suspension polymerization.

TYPICAL APPLICATIONS

675 is designed to give an easy processing product for extrusion rigid applications since it has moderate melt viscosity.The main applications are: Rigid
pipes (pressure and non-pressure}, Corrugated tubes and conduits, Rigid profiles

TYPICAL PROPERTY VALUES Revision 20210609

PROPERTIES TEST METHODS

POLYMER PROPERTIES

K-Value - ASTM D1243
Apparent Bulk Density ASTM D1895
particle Size distribution
Retained on mesh 60 (250 ) < % SABIC method

i

Passing through mesh 200 (74 ) % SABIC method
Volatile Content
ASTM D3030

(1) Typical values; not to be construed as specification limits.

CHARACTERISTICS

SABIC@® PVC 675 has properties that makes it suitable for rigid PVC processing with high production rates, easy handling and conveying, very low dust-
level, high purity, high bulk density and narrow particle size distribution. SABIC® PVC 675 is designed to give an easy-processing product for rigid
extruded applications. it can be used with a wide range of heat stabilizers and fillers.

STORAGE AND HANDLING

PVC is delivered in 25 kg bags. PVC resin should be stored in dray area and prevented from direct exposure to sunlight and storage temperature does not
exceed 50°C. SABIC would not give warranty to bad storage conditions which may lead to quality deterioration such as color change and inadeguate
product performance. It is advisable to process PVC resin within 6 months after delivery.

DISCLAIMER

Any sale by SABIC, its subsidiaries and affiliates (each a "seller”), is made exclusively under seller's standard conditions of sale (available upon request) unless agreed
otherwise in writing and signed on behalf of the seller. While the information contained herein is given in good faith, SELLER MAKES NO WARRANTY, EXPRESS OR IMPLIED,
INCLUDING MERCHANTABILITY AND NONINFRINGEMENT OF INTELLECTUAL PROPERTY, NOR ASSUMES ANY LIABILITY, DIRECT OR INDIRECT, WITH RESPECT TO THE
PERFORMAMNCE, SUITABILITY OR FITMESS FOR INTENDED USE OR PURPOSE OF THESE PRODUCTS IN ANY APPLICATION. Each customer must determine the suitability of seller
materials for the customer’s particular use through appropriate testing and analysis. No statement by seller conceming a possible use of any product. service or design is
intended, or should be construed, to grant any license under any patent or other intellectual property right.

© 2023 Copyright by SABIC. All rights reserved CHEMISTRY THAT MATTERS"




TECHNOMELT

TECHNOMELT® PUR 4663

Product description

TECHNOMELT® PUR 4663 provides
characteristics:

the following product

T

Application Lamination, Assembly

[Appearance [Transiucent sohd

Application areas:
« Lamination
« General assembly work
« Assembly bonding of wooden parts
« Gluing of textiles and plastics

Product properties:
Reactive hotmelt adhesive system based on polyurethane
High initial strength
Chemical cross-linking within few days
Bond joint turns into a thermoset
Very high heat resistance (>150 °C) and cold flexibility
Excellent water resistance
Fluorescent (UV-light)

Technical data

Softening Point, Ring & Ball, °C

Viscosity, Brookfield - 130 °C, mPa.s (cP)
Heat resistance, °C

according to the Henkel method of increasing
temperature

Curing time to final strength, days
(depending on substrate)

Technical Data Sheet

September 2023

Direction for use

Preliminary statement:

Prior to use it is necessary to read the Material Safety Data Sheet
for information about precautionary measures and safety
recommendations. Also, for chemical products exempt from

compulsory labeling, the relevant precautions should always be
observed. Please also refer to the local safety instructions and
contact Henkel for analytical support.

Working conditions:

Recommended working temperature

In the melting container, °C

At the application roller, °C
Recommended application amount (depending on
substrate), g/m?
Recommended room temperature, °C
Recommended humidity, %

100 to 140
100 to 140

50 to 400

181035
30 to 60

Cleaning:

Flushing the system with TECHNOMELT® PUR CLEANER 4
periodically or prior to changing to an alternative reactive hot melt
will reduce internal build-up of adhesive residue. Application devices
such as wheels and rolls that expose reactive adhesive to the air

should be thoroughly flushed at the end of a production run or at
anytime when there is build-up and gelling. We recommend for the
cleaning of the application equipments TECHNOMELT® PUR
CLEANER ME or TECHNOMELT® PUR CLEANER ALL-IN-1. When
working with the cleaning agents safety instructions must be
considered. Follow also strictly the instructions of the machine
manufacturer.

Safety:

The product contains diphenylmethanediisocyanate. Even if the
product is applied within the range of the recommended working
temperature, the diisocyanate has a detectable vapour pressure.
When the recommended working temperature is exceeded,
hazardous decomposition products may be formed in the application
unit. Therefore, measures to draw off the vapours need to be taken,
e.g., through the provision of extraction equipment. In case of skin
contact with the hotmelt, do not try to remove the adhesive from the
skin by force. Consult a doctor. Observe the material safety data
sheet.

Storage:

Store in the original tightly closed packaging in a cool, dry place.
Shelf life

Sheli-life (in unopened original packaging), months
(2 kg container for up to 9 months)

12
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GOVERNMENT OF DUBAI

DUBAI CENTRAL LABORATORY DEPARTMENT
DCLD-CQPS PRODUCT CONFORMITY CERTIFICATION SCHEME

SCOPE OF CERTIFICATION
FOR CERTIFICATE NO. CL17020463

TABLE 1 (EXTRUDED)
PHYSICAL PROPERTY REQUIREMENTS OF RIGID CELLULAR
POLYSTYRENE THERMAL INSULATION

COMPRESSIVE
RESISTANCE @ yield or
10%6 deformation, which
oceurs first, min kPa
THERMAL RESISTANCE of
25.4 mm thickness, @ mean
temperature of 35°C and
60% RH min, K-m*/W

THERMAL CONDUCTIVITY,
max, W/m-"K @ 35°C and
BO% RH
FLEXURAL STRENGTH, min,
278
WATER VAPOR
PERMEANCE of 25.4 mm
thicknass, max, perm |
WATER ABSORPTION by
total immersion, max volume
DIMENSIONAL STABILITY |
(d‘iln# in dimension), max,

OXYGEN INDEX.
wlumn %

NOTE: The above specification values are extracted from Table 1 of ASTM C578: 2018

DM-DCLD-F-IC-2032 R10
P.0. Box 67, DCL, Zabeel Road, Karama, Dubai, UAE
OPEN DATA / @sgiie ilily

Picasso Wood Industry LLC, P.O.BOX 283368
UMM Al Quwain UAE




The SPF GI’OI.IP Spruce, Pine, Fir
White to vellowish, with litds or ne differsnce betwesn heartwood and sapwood.
Meadium to fine. Straight and sven grain.

OIY markat, panalling, joinery, musical instnimants, ate.
Na. 2 & Betler | Carcassing, flacring, scaffold boards, bed-frames, etc.
Pallets, paching cases, barrels, tamporary work, etc.

Excellent: xkdk Very good: k** Good: k& Falr %

Structural Dimensions for KD Lumber— CLS Expon Sizess Upon Re quast
Cancdan Stencards Acsociation (CEA), 08E.

A P lassoma, Srrnarh it e Pooamas of Yoo
ana, ~orirtek Canada Corp |, 7F =14 n
rmx 8 mm H e 0 YWarki, 1ee 13l ne., BHolington Y1, 1927
rmx €4 mm EEER
% €% mm Ti e 4

e 140 T

3 ormx 184 o

32 rmx 235

Rrogular tmirbers of Ue Quéses
Farestny Ird.siny Sounsil (@FC)
are eoresoried on e oversess
marcal 5y tha Quabac Woed Fupont
Liureau {CuALL).

22 mmx 125 mm
22irng 150 min
LTmMETEMm

£7 mmx 100 mm
&! mmE 154 mm
<7 mmz 150 mm
~Tmme 175 mm
sTmnx 200 mm

X 70 rn A 225

mrmy g6 mm
2e rmx 1Ed mm
a4 prm ® 14 mm
44 rrm x 145 i
TErms 75 mm

MSR Grudes
1660FE 1 68 / 2100Fk 1.HE / 2400Fh 20E / 2700Fh 2.2E

Picasso Wood Industry LLC, P.O.BOX 283368
UMM Al Quwain UAE
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WIMPEY LABORATORIES L.L.C.

TEST REPORT ON WATER PTION

Picasso Wood Industry LLC
Client Umm Al Quwain, UAE

s
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refate only to the samples tesfed
This report shall not be reproduced excep
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TEL:+9714 3273123 « FAX: +9714 2365308 « PO.BOX: 123279 « DUBAI = UNITED ARAB EMIRATES
E-maiil: info.dxb@wimpeylab.com Website: www.wimpeylab.com
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WIMPEY LABORATORIES L.L.C.

TEST REPORT ON THICKNESS SWELLING

Client Picasso Wood Industry LLC
Umm Al Quwain, UAE
Product Name PVC Frame Lab Report No. WD-R-240208-0733/2
Source Picasso Wood Industry LLC Sample No. WD-5-240208-0715
Tast Method EN 15534-4:2014 Request No WD-Q-240208-0190
Test Temperature 23°C Date Received 08/02/2024
Relative Humidity 50% Date Tested 13/02/2024
Wimpey Ref No 24020827 Date Reported 14/02/2024
Duration of Test 24 Hours Tested By suU
T ts
Test Unit Result
1.41
Thickness Swelling % 1.33
1.29
Average 1.34
Remarks: None.
Signed for and on behalf of Wimpey;Liahoratories L.L.C
gned for and on beha o/r. \mw;h_ﬁg\
/4 (’;‘ + " \
_ [ 2
o f
rath/Kumar
ead of Department
Test resulls relate only to the sarﬁ =3
This #eport shall not be reprodi wntten approval of the laboratory.
-End of texi-
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E-mail: info.dxb@wimpeylab.com
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WIMPEY LABORATORIES L.L.C.

EST REPORT ON NAIL WITHDRAWAL

Client

Picasso Wood Industry LLC
Umm Al Quwain, UAE

Product Name

PVC Frame

Lab Report No.

WD-R-240208-0733/3

Source Picasso Wood Industry LLC Sample No. WD-5-240208-0715
Test Method ASTM D1037-12(2020) Request No WD-Q-240208-0190
Test Temperature 23°C Date Received 08/02/2024
Relative Humidity 50% Date Tested 13/02/2024
Wimpey Ref No 24020827 Date Reported 14/02/2024
Nail Used 6.75mm head diameter Rate of Speed 1.5mm/min
Tested By SuU
Test Results
Test Tast Location Unit Result
477
468
Nail Withdrawal Face N 482
461
479
Average 473

Remarks: None.

\\ ¢
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ults relate only to the samples t’éﬁdg}
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TEL : +971 4 3273123 » FAX: +0714 2365308 « POBOX: 123272 « DUBAIl « UNITED ARAB EMIRATES
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Website: www.wimpeylab.com
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wiMmpPey LABORATORIES LL.CTEST REPORT ON FLEXURAL STRENGTH WIMPEY LABORATORIES L.L.C. TL-564
Client Picasso Wood Industry LLC IEST RE_EQET ON M‘
Umm Al Quwain, UAE
. Picasso Wood Industry LLC
Product Name PVC Frame Lab Report No. WD-R-240208-0733/4 Client Umm Al Quwain, UAE
Source Picasso Wood Industry LLC Sample No. WD-5-240208-0715
Product Name PVC Frame Lab Report No. WD-R-240208-0733/5
Test Reference EN 15534-4:2014 Request No WD-Q-240208-0190
Source Picasso Wood Industry LLC Sample No. WD-5-240208-0715
Test Method EN 15534-1:2014 Wimpey Ref No 24020827
Test Method ASTM D1037-12(2020) Request No WD-Q-240208-0190
Test Temperature 23'C Date Received 08/02/2024
Test Temperature 23°C Date Received 08/02/2024
Relative Humidity 50% Date Tested 13/02/2024
Relative Humidity 50% Date Tested 13/02/2024
Tested By SU Date Reported 14/02/2024
Wimpey Ref No 24020827 Date Reported 14/02/2024
Results
Test Results Tested By sU
Specimen Width Thickness Span Max Load at Failure Flexural Strength
No. (mm) (mm) {mm) (N) {(N/mm?)
1 10.0 2.81 45.0 82.6 70.6 Test Result
2 10.0 2.83 45.0 84.1 70.9
Test Unit Result
3 10.0 2.85 450 78.1 64.9
4 10.0 2.83 45.0 86.3 72,7
3
5 100 2.62 45.0 84.4 716 . Denaty ot V2
Average Flexural Strength (N/mm?) 70.1

Remarks: None. Remarks: None,

s L.L.C ' Signed for and on behalf of Wlmpey.l.abo atories L.L.C

" \,uum 0,?
Sﬁxl’or and on behalf o ;r?i a
i &

"

Department \\ -0

written approval of the laboratory. Test regulls relate anly to the samplqs test
-End of text-

This geport shall not be reproduced e n[:lj! I, without
N 723219, 0

n approval of the laboratory.
-End of text-
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WIMPEY LABORATORIES L.L.C.

TEST REPORT ON IMPACT RESISTANCE

Client Picasso Wood Industry LLC
Umm Al Quwain, UAE

R

Test Results

Impact Resistance No Cracks observed on the test specimens

‘Remarks: None.

Department _
@Sulls relate only to the sam _ 7
This report shall not be reproduce ull- ut the written approval of the laboratory.
-End of text-
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TEST REPORT

UL 94; 2021 E6 Standard for safety -Tests for Flammability of Plastic Materials for Parts in Devices and
Appliances

WD-R-240208-0733-06-R1

PRELIMIMARY REPORT
VERFICATION

SURIECT TO
WD-S-240208-0715 “""" Al

Picasso Wood Industry LLC

Dubai- UAE

WIMPEY LABORATORIES LLC.

Al Quoz Ind. Area-01, Dubai - UAE

PVC Frame

Manufacturer : Picasso Wood Industry LLC

Brand / Trade Mark ; Not Given

Not Given

Not Given
; UL 94; 2021 E6
1710212024
Test item Received i 08/02/2024
Date of Test : 09/02/2024 - 16/02/2024

Tested by : NU

The below test parameter complies with the
specification of UL94: 2021 E6.

Form # WLRF-327 Issue No: 01 WD-R-240208 0733 -06/R1 Page 1 of 6




RESULTS
Test Environmental Conditions

Temperature (°C) 242
Relative Humidity (%) : 56
Specimens Conditioning: (Table-1)
Clause Description Std. Requirement Result
o 0,
6.1 Temperature, Relative humidity & Duration S C’Hsc?;lo’é e P
6.2 Air- qrculatmg oven preconditioning Temperature & 70 £2°C & 168 £2 Hours P
Duration
Cooled duration at room temperature, prior to testing 4 Hours P
6.3 After_ removed from the pre-conditioning environment “30 rifiitas =
specimens shall be tested
6.4 All specimens are to be tested in a laboratory Temp.:15-35°C & p
’ atmosphere condition relative humidity : < 75%
65 Cc_)tton shall be conditioned duration in the desiccator 24 Hours P
prior to use
After removed from the desiccator the cotton shall be g
6.6 P <30 minutes P
used time
Clause Requirement - Test Result - Remark Verdict
7 Horizontal Buming Test; HB
7.1 |Test criteria -
A material shall be classified HB when tested as described in 7.2.1
7.1.1 P
-7.5.10.
7.1.2 |A material classed HB shall
a) Not have a burning rate exceeding 40 mm per minute over a 75 N/A
mm span for specimens having a thickness of 3.0 to 13 mm, or
b) Not have a burning rate exceeding 75 mm per minute over a 75
: : b P
mm span for specimens having a thickness less than 3.0 mm, or
c) Cease to burn before the 100 mm reference mark N/A
A material classified HB in the 3.0 +0.2 mm thickness shall i g
; i ; material thickness of the
7.1.3 |Jautomatically be classed HB down to a 1.5 mm minimum thickness S P
without additional testing. P i
A material not exceeding the 75 mm/min burning rate or if the
burning cannot be determined when tested at any thickness less il faia
7.1.3A [than 3.0 mm is to be classed HB at the thickness tested (the NS e P

minimum thickness) and up to a maximum of 2.99 mm without
testing additional specimens within this range.

<75mm/min.

Form # WLRF-327 Issue No: 01

WD-R-240208-0733-06/R1
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If only one specimen from a set of three specimens does not
comply with the requirements, another set of three specimensisto

1st set three specimens

are consumed up to the holding clamp when subjected to this test

7.1.4 be tested. All specimens from this second set shall comply with the S W N/A
requirements in order for the material in that thickness to be R q
classified HB.
comply with standard
7.2 |Test apparatus requirement P
7.3 |Test specimen 3 P
7.3.1 |Specimen surface condition P
7.3.1 |Specimen Dimension -
Length & Wide (width) 125.00 & 13.00 mm P
Thickness 2.74 mm P
No. of specimens 3No's P
Burner transverse axis incline 45° P
Nominal test flame (as per ASTM D 5207) 50W P
Gas flow rate 105 +5 ml/min P
Applied duration for test flame 30 +1 seconds P
Conditioning see - Table-01 P
Test Results
If continues to burn after
Did Flame Reached : removal of the test flame
If "Yes' duration of : :
Sample| 25 mm mark less i Duration of the test | Damaged | Linear burning Result
No. than 30 (seconds)  |flame between 25to| length rate (V)
seconds (Yes/No) 100mm mark (mm)
(seconds) (f) L
1 No -
0 {Not exceeded
2 No - 25mm mark) 0 0.0 (HB Rated) P
3 No -
Calculations : Linear burning rate VV = (60L/t) mm/min.
V is the linearburning rate in mm/minute
L - damaged length, in millimeters
t - time, in seconds
8 S0W (20 mm) Vertical Burning Test; V-0, V-1, or V-2 Result - Remark Verdict
8.1 |Test Criteria
Materials shall be classified V-0, V-1, or V-2 on the basis of results
811 |obtained on small bar specimens 58e): Table R
812 Some materials, due to their thinness distort and/or shrink and/or

Form # WLRF-327 Issue No: 01
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Exception No. 1: Test specimens with a thickness less than 0.025
mm may be subjected to the 20 mm Vertical Burning Test; V-0, V-1,

or V-2 ifthe specimens cannot be properly formed for the Thin hEA
Material Burning Test; VTM-0, VTM-1, or VTM-2
Exception No. 2: A test specimen with a thickness less than or
equal to 0.25 mm, but greater than or equal to 0.025 mm that is
capable of meeting the physical property requirements of both the N/A
20-mm Vertical Burning Test and the Thin Material Burning Test;
VTM-0, VTM-1, or VTM-2 test (Section 11) shall be evaluated bythe
test of choice.
Materials with a density less than 250 kg/m 3 may optionally be

8.1.3 |testedin accordance with the Horizontal Burning Foamed Materials N/A
Test; HBF, HF-1, or HF-2

8.1.4 |specifies the material classifications See - Table-02 P
If only one specimen from a set of five specimens does not comply
with the requirements, another set of five specimens is to be tested.

8.1.5 |In the case of the total number of seconds of flaming, an additional N/A
set of five specimens is to be tested if the totals are in the range of
51-55 seconds for V-0 and 251 — 255 seconds for V-1 and V-2.
All specimens from this second set shall comply with the
appropriate requirements in order for the material in that thickness N/A
to be classified V-0, V-1, or V-2.

8.2 |Test apparatus Conply W."th o P
requirement
8.3 |Test specimen P

8.3.1 |Specimen surface condition P

8.3.2 |Specimen Dimension
Length & Wide (width) 125.00 mm & 13.00 mm P
Thickness 274 mm P
No. of specimens 5No's P
Burner transverse axis incline 45 +5° P
Nominal test flame (asper ASTM D 5207) 50w P
Gas flow rate 105 15 ml/min P
Applied duration for test flame 10 £0.5 seconds P
Conditioning See - Table-01 P

Form # WLRF-327 Issue No: 01

WD-R-240208-0733-06/R1
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Table-02 Test Results

Whether or not specimens
_ _ Particles
S'ilmple St1 2 (Sec) St3 (t2+t3) Burn up to the| Drip flaming| ignited the | Result
o (Sec) (Sec) (Sec) holding clamp| particles cotton
(Yes/No) (Yes/No) indicator
(Yes/No)
Set 1
1 3 4 3 7 No No No P
2 2 3 2 5 No No No P
3 4 2 4 6 No No No P
4 2 4 2 6 No No No P
5 2 4 3 7 No No No P
t1 - Afterflame time after first flame application
t2 - Afterflame time after second flame application
t3 - Afterglow time
Material shall be classified V-0, V-1, or V-2 on the basis of V-0 p
results
13 |Marking
13.1 |Material containers shall be marked with the following: -
a) The manufacturer's or private labeler's name or identifying Not Given i
symbol.
b) A distinctive material designation. - N/A
If a manufacturer produces the material at more than one factory,
13.2 |each material container shall have a distinctive marking to identify it N/A
as the product of a particular factory.
Points to be included if any; - N/A

Remarks : Material classified as V-0.

Signed for and on behalf of Wimpey Laboratories L.L.C

Visakh $ Nair
Laboratory Manager

Test results relate only to the samples tested

This report shall not be reproduced exceptin full, without the written approval of the Laboratory
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Photograph of Test Object
Horizontal Buming Test: HB
Before Test

Under Test

Vertical Burning Test

After Test
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GOVERNMENT OF DUBAI

CERTIFICATE OF PRODUCT CONFORMITY

Dubai Central Laboratory Department (DCLD) of Dubai Municipality
hereby attests that the product(s)

Rigid Cellular Polystyrene Thermal Insulation
(Details as per the attached Scope of Certification)

have been assessed in accordance with DCLD Document Ref. No. DM-DCLD-RD-DP21-2001 (IC) "General Rules for DM third party product
certification system through factory assessment” and the relevant Specific Rules, and were found in conformity with the standard specification:

ASTM C 578:18

Accordingly, DCLD hereby authorizes the above manufacturer
to affix the DCL Product Conformity Mark on the above-mentioned produci(s).

ARIF AL MARZOOQ!
Certification and Quality Control of Products Section Manager
Dubai Central Laboratory Department-Dubai Municipality

@e@cl Certifcate No:  CL77020463 PRODUCT Cureent Issue Date:  01/06/2023

.....r.*::,:x:v. Valid Untit— 31/05/2024 CONFORMITY Original Issue Date:  01/08/2017

The attached Scope of Cerification bearing the same Certficate Number forms an integral part of this Certificate.
Tris Cartificate is an electronic document subject lo the Temms anc Conditions of the Product Certification System and shall not be reproduced excapt in full

IMDCLD-F-IC-2231 e 2
@D ubaiMunicipality

80090 mmmBen
g

Picasso Wood Industry LLC, P.O.BOX 283368
UMM Al Quwain UAE
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- Dubai Municipality
GOVERNMENT OF DUBAI

DUBAI CENTRAL LABORATORY DEPARTMENT
DCLD-CQPS PRODUCT CONFORMITY CERTIFICATION SCHEME

SCOPE OF CERTIFICATION

COVERNMENT OF DLIRAI

W ada aal
Dubai Municipality

DUBAI CENTRAL LABORATORY DEPARTMENT
DCLD-CQPS PRODUCT CONFORMITY CERTIFICATION SCHEME

FOR CERTIFICATE NO. CL17020463

Applicable Standard Specification:

Applicable Specific Rules:

ASTM C 578: 2018 — Standard Specification for Cellular

Rigid Polystyrene Thermal Insulation.

DM-DCLD-RD-DP21-2106 (IC) - Certification of Rigid

Cellular Polystyrene Thermal Insulation as per ASTM C

578: 2018
S/N Product Description Brand Name Product Details
i I Rigid Cellular Extruded Polystyrene ROOFMASTER Size: 1250 x 600 mm
Thermal Insulation Board XPS Thicknsss IeA00mas
CFC Free ASTM Type VI
(See Note 3) (as per Table 1)
2. Rigid Cellular Extruded Polystyrene ROOFMASTER Size: 1250 x 600 mm
Thermal Insulation Board XPS

CFC Free

(See Note 3)

Thickness: 25 - 100 mm
ASTM Type VII

(as per Table 1)

SCOPE OF CERTIFICATION
FOR CERTIFICATE NO. CL17020463

Page 1 of 6 DM-DCLD-F-1C-2032 R10

P.O. Box 67, DCL, Zabeel Road, Karama, Dubai, UAE
OPEN DATA / d=gida bl

Picasso Wood Industry LLC, P.O.BOX 283368
UMM Al Quwain UAE

3. Rigid Cellular Expanded Polystyrene LAMBDAPOR Various Sizes
Thermal Insulation Sheet GREY e R s A B s G
(Grey Color) ASTM Type XI
CRCikres (a5 per Table 2)
(See Note 3)
4. Rigid Cellular Expanded Polystyrene EPS WHITE Various Sizes
EnEersiziEaleton Shser Thickness: 100 mm maximum
{White Color) ASTM Type XI
CFC Free (as per Table 2}
(See Note 3)
5. Rigid Cellular Expanded Polystyrene LAMEBDAPOR Yarious Sizes
Thermal Insulation Sheet GREY D T[T P r e g T ST
(Grey Color) ASTM Type VIII
CFC Free (as per Table 2)
(See Note 3)
6. Rigid Cellular Expanded Polystyrene EPS WHITE Various Sizes
el Insukation St Thickness: 100 mm maximum
§¥ihite Color) ASTM Type Vil
CFC Free (as per Table 2)
(See Note 3)

Pagn 2 0f 6

P.0. Box 67, DCL, Zabeel Road, Karama, Dubai. UAE
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DUBAI CENTRAL LABORATORY DEPARTMENT
DCLD-CQPS PRODUCT CONFORMITY CERTIFICATION SCHEME

SCOPE OF CERTIFICATION

FOR CERTIFICATE NO. CL17020463

GOVERNMENT OF DUBAI

wada sl
Dubai Municipality

Thermal Insulation Sheet
(White Color)
CFC Free

(See Note 3)

7 Rigid Cellular Expanded Polystyrene EPS WHITE Various Sizes
Theongt Tneg/pinShees Thickness: 100 mm maximum
(White Color) ASTM Type IX
CEC e (as per Table 2)
(See Note 3)
8. Rigid Cellular Expanded Polystyrene EPS WHITE Various Sizes

Thickness: 100 mm maximum
ASTM Type XIV

(as per Table 2)

Page 3of 6

P.0. Box 67, DCL, Zabeel Road, Karama, Dubai, UAE

OPEN DATA / i=32ia Silils

DM-DCLD-F-IC-2032 R10

Picasso Wood Industry LLC, P.O.BOX 283368
UMM Al Quwain UAE

DUBAI CENTRAL LABORATORY DEPARTMENT
DCLD-CQPS PRODUCT CONFORMITY CERTIFICATION SCHEME

SCOPE OF CERTIFICATION
FOR CERTIFICATE NO. CL17020463

TABLE 1 (EXTRUDED)

PHYSICAL PROPERTY REQUIREMENTS OF RIGID CELLULAR

POLYSTYRENE THERMAL INSULATION

SN PROPERTIES TYPE TYPE TYPE TYPE TYPE TYPE TYPE
xu X Xin wv Vi vil \'
1 COMPRESSIVE
RESISTANCE @ yield or 104 104 138 173 276 414 690
109 deformation, which
oceurs first, min kPa
2 THERMAL RESISTANCE of
25.4 mm thickness, @ mean Q77 084 065 0.84 084 084 0.84
temperature of 35°C and
60% RH min, K-m?/W
3 THERMAL CONDUCTIVITY,
max, W/m-"K @ 35°C and Qo33o a0303 aog39z2 Q0303 0303 o303 Qo303
60% RH
4 FLEXURAL STRENGTH, min,
kPa 276 276 310 345 4§14 517 690
5 WATER VAPOR
PERMEANCE of 25.4 mm 15 15 15 15 11 1z 11
thickness, max, perm
& WATER ABSORPTION by
total immersion, max volume a3o aso 10 azo 30 azo a3
96
7 DIMENSIONAL STABILITY
(change in dimension), max, 20 20 20 20 20 20 20
%o
8 OXYGEN INDEX. min, 24 24 24 24 24 24 24
velume %
9 DENSITY, min, kg/m?* 19 21 26 23 29 -] 48

NOTE: The above specification values are extracted from Table 1 of ASTM C578: 2018

Page & of 6
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GOVERNMENT OF DUBAI

DUBAI CENTRAL LABORATORY DEPARTMENT
DCLD-CQPS PRODUCT CONFORMITY CERTIFICATION SCHEME

SCOPE OF CERTIFICATION
FOR CERTIFICATE NO. CL17020463

TABLE 2 (EXPANDED)
PHYSICAL PROPERTY REQUIREMENTS OF RIGID CELLULAR
POLYSTYRENE THERMAL INSULATION

COMPRESSIVE
RESISTANCE @ yield or
10% deformation, which
accurs first, min kPa

25.4 mm thickness, @ mean
temperature of @ 35°C and
609 RH min, ®K-m?/W
THERMAL
CONDUCTIVITY, max,
W/m-°K @ 35°C and 60%
RH

min, kPa

WATER VAPOR
PERMEANCE of 25.4 mm
thickness, max, perm

WATER ABSORPTION by
total Ilnmerslm max
DIMENSIONAL STABILITY

change in dimension), max,
OXYGEN INDEX, min,
volume %

NOTE: The above specification values are extracted from Table 1 of ASTM C578: 2018

DM-DCLD-F-IC-2032 R10
P.O. Box 67, DCL, Zabeel Road, Karama, Dubai, UAE
OPEN DATA / d>3ia0 Silile

Picasso Wood Industry LLC, P.O.BOX 283368
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